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Trace: MAXH RBW: 1 MHz
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SWT: 36.0ms
120 A
E
3 100 1
@
=
£
2 80
g
A
T 60+
2
40
T T T r T T T T T T T T T T T T
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)

Plot 7-621. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185, MCS2)

MultiView 38 Spectrum X | Spectrum 2
1 MHz
Count 100/100
£ 'FIELD STRENGTH DIMENSION"

; " o " mm

18.0 GHz 44001 pts

measuring... [ [TITTIIT

2321109 26.08.2022

Plot 7-622. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185, Pol. H, MCS2)
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Plot 7-623. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185, Pol. V, MCS2)
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Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185

Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin

[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
13750.00 | Average H - - -82.18 14.45 39.27 68.20 -28.93

Table 7-89. Radiated Spurious Emission Measurements SDM

IC: 579C-A2436

FCC ID: BCGA2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090027-11-R2.BCG

Test Dates:
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EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
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Plot 7-624. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189, MCS2)
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Plot 7-625. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 189, Pol. H, MCS2)
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Plot 7-626. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 189, Pol. V, MCS2)
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Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189

Frequency Ant. Pol. [ Antenna Turrltable S AFCL Field Limit Margin

[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
13790.00 | Average H - - -82.16 | 14.66 39.50 68.20 -28.70

Table 7-90. Radiated Spurious Emission Measurements SDM
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Plot 7-627. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Detector Ant. Pol. | Antenna T:Zrirr];i?:]e Arll_ai\)//;er AFCL Stlr::llgth Limit Margin
[MHZz] [H/V] | Height [cm] [Eeames [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13990.00 | Average H - - -83.04 14.85 38.81 68.20 -29.39

Table 7-91. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2436

IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090027-11-R2.BCG

Test Dates:

5/30/2022 - 9/16/2022
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Tablet Device
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Plot 7-628. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 233, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Frequency Detector Ant. Pol. | Antenna T:Zrirr];i?:]e Arll_ai\)//;er AFCL Stlr::llgth Limit Margin
[MHz] [H/V] | Height [cm] [ [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
14230.00 | Average H - - -83.17 14.96 38.79 68.20 -29.41

Table 7-92. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090027-11-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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7.7.4  Antenna WF5t Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHz  peak: 5916.30 MHz, 61.36 dBuV/m
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Plot 7-629. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  pegk: 5882.10 MHz, 61.61 dBuV/m
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Plot 7-630. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  pegk: 5834.70 MHz, 61.08 dBuV/m
Peak Trace . . . ) .
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Plot 7-631. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

RBW: 1 MHz  peak: 7208.10 MHz, 62.56 dBuV/m
Peak Trace : " . ’ -
PASS A9 O 9ot SR 7 0Tms  Avg: 7261.80 MHz, 50.53 dBuV/m
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Plot 7-632. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode:

802.11a

Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-633. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode:

802.11a

Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-634. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{Era e RBWE 100 kHz Channel Power
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Plot 7-635. Antenna WF5t Radiated Upper Band
Edge (Peak — UNIl Band 8)
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Plot 7-636. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{Era e RBWE 100 kHz Channel Power
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Plot 7-637. Antenna WF5t Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-638. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold
Detector: PK
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Plot 7-639. Antenna WF5t Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-640. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2

Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel: 1
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Plot 7-641. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4

Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel: 1
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Plot 7-642. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHzZ  peak: 5898.30 MHz, 61.58 dBuV/m
Peak Trace . . . B .
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Plot 7-643. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  peak: 7157.70 MHz, 63.59 dBUV/m
Peak Trace . . . ! .
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140
E 120+
>
=}
5
= 100 1
ey
o
C
()
Z 80
wn
o
o PRIV . A R " -
= 60 A T

40

6975 7005 7035 7065 7095 7125 7155 7185 7215 7245 7275
Frequency (MHz)

Plot 7-644. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-645. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-646. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power
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Plot 7-647. Antenna WF5t Radiated Upper Band
Edge (Peak — UNIl Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power
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Plot 7-649. Antenna WF5t Radiated Upper Band
Edge (Peak — UNII Band 8)

Field Strength (dBuV/m)
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Trace: Average RBW: 100 kHz Channel Power
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Plot 7-648. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
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Plot 7-650. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace; Maxtold ~ RBW: 100 kHz Channel Power Trace: Average RBW: 100 kHz Channel Power
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Plot 7-651. Antenna WF5t Radiated Upper Band Plot 7-652. Antenna WF5t Radiated Upper Band
Edge (Peak — UNII Band 8) Edge (Average — UNII Band 8)
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7.7.5 Antenna WF5t Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHZ  peak: 5924.30 MHz, 60.89 dBuV/m
Peak Trace VBW: 3 MH . . y .
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140 |
E 120 -
S
=
[as]
Z 100
c
2
L 801
()]
o)
£ 60 o . — L
40 -

5750 5785 5820 5855 5890 5925 5960
Frequency (MHz)

5995

6030 6065 6100

Plot 7-653. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHz  pegk: 5925.00 MHz, 60.75 dBuV/m
Peak Trace . - - y .
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Plot 7-654. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz

Channel:

3

PASS

Peak Tﬁace \F}EW % MHZ
. N z
Pedi et 14308 SWT: 1.01ms

Peak: 5924.30 MHz, 61.24 dBuV/m
Avg: 5923.95 MHz, 48.49 dBuV/m
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Plot 7-655. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:
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Operating Frequency:

7085MHz
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227
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Plot 7-656. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHz  pegk: 7186.25 MHz, 62.89 dBuV/m
Peak Trace . . . ) .
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Plot 7-657. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

RBW: 1 MHz  peak: 7126.05 MHz, 62.07 dBuV/m
Peak Trace : " . ! ;
PASS A9 Ot 13om YW 7 0Ths  Avg: 7297.20 MHz, 50.33 dBuv/m
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Plot 7-658. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.6  Antenna WF5t Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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Plot 7-659. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7
RBW: 1 MHz  pgak: 5923.80 MHz, 62.90 dBuV/m
Peak Trace. VBW: 3 MH : : e y
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Plot 7-660. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

Peak Tﬁace \F}EW % MHZ
. N z
pedi e 17398 SWT: 1.01ms

Peak: 5923.00 MHz, 63.88 dBuVv/m
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Plot 7-661. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

Peak T{;face \F}EW % MHZ
Avg. Offset: 19.2dB : z
Peak Offeet: 19.048 SWT: 1.01ms

Peak: 7315.00 MHz, 65.03 dBuV/m
Avg: 7296.20 MHz, 52.55 dBuV/m
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Plot 7-662. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHZ  pegk: 7293.80 MHz, 64.27 dBuV/m
Peak Trace . . . ) .
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Plot 7-663. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

RBW:1MHz  pegk: 7188.60 MHz, 64.44 dBuV/m
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Plot 7-664. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.7  Antenna WF5t Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MHz  pegk: 5909.25 MHz, 71.90 dBuv/m
Peak Trace VBW: 3 MH y : w1 g
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140 A

120 +

100 +

80 1

PO, 25

GO-MM

40 1

5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150
Frequency (MHz)

Plot 7-665. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz
Channel: 15
RBW: 1 MHz  peak: 5923.20 MHz, 71.69 dBuV/m
Peak Trace . iy . ! '
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Plot 7-666. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz
Channel: 15
RBW: 1 MHz  peak: 5910.60 MHz, 76.54 dBuV/m
Peak Trace . . . ) .
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Plot 7-667. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

RBW: 1 MHz  pegk: 7125.90 MHz, 69.86 dBuV/m
Peak Trace VBW: 3 MH : . ' .
PASS égagk%ifisseet&ll%_%% SWT: 1.01nfs Avg: 7127.70 MHz, 59.19 dBuV/m
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Plot 7-668. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
RBW: 1 MHZ  pegk: 7132.65 MHz, 71.34 dBuV/m
Peak Trace . . . ) .
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Plot 7-669. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
RBW: 1 MHz  peak: 7132.65 MHz, 76.31 dBuV/m
Reak Trace VBW: 3 MH : . 'e3 5 y
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Plot 7-670. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.8 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHz  peak: 5913.90 MHz, 60.64 dBuV/m
peak Trace . . : ! . y
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Plot 7-671. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHz Peak: 5918.40 MHz, 61.26 dBuV/m
Peak Trace . . . ! ;
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Plot 7-672. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode:

802.11a

Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

5955MHz

1

PASS K\e}a.kg?s%et: 17.6d8 YBW: 3 MHz

Peak Offset: 16.8dB_SWT: 1.01ms

RBW: 1 MHZ  peak: 5805.90 MHz, 61.06 dBuV/m

Avg: 5924.70 MHz, 49.66 dBuV/m
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Plot 7-673. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11a

Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz

229

PASS R\ezag.ch)Ffasceet: 19.9dq8 VBW: 3 MHz

Peak Offset: 19.9dB SWT: 1.01ms

RBW: 1 MHz  pegk: 7136.70 MHz, 62.65 dBuV/m

Avg: 7208.10 MHz, 50.88 dBuV/m
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Plot 7-674. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090027-11-R2.BCG

5/30/2022 - 9/16/2022

Tablet Device

Page 240 of 280

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Worst Case Mode:

802.11a

Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz

Channel:

140

Field Strength (dBuV/m)
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PASS K\e}a.kg?s%et: 20.1ds  YBW: 3 MHz

Peak Offset: 19.8dB_SWT: 1.01ms

RBW: 1 MHZ  peak: 7144.80 MHz, 62.15 dBuV/m

Avg: 7259.70 MHz, 50.91 dBuV/m
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Plot 7-675. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

Worst Case Mode:

802.11a

Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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RBW: 1 MH .
PASS 5o 5 voam vow: 3 Mz Peak: 7147.20 MHz, 62.74 dBuv/m
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Peak Offset: 19.8dB_ SWT: 1.01ms

Avg: 7259.40 MHz, 51.30 dBuV/m
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Plot 7-676. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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